
Kurdistan Regional Government – Iraq 
Ministry of Higher Education  
And Scientific Research 
University of Sulaimani  
College of Engineering 

 
 
 

Selection of Best Locations for Decentralized 
Sulaimania Municipal Wastewater Using GIS and 

AHP with Potential Treatment and Reusing 
 

 
 
 
 

A Thesis Submitted to the Council of College of  
Engineering – University of Sulaimani as a Partial Fulfillment of the 

Requirements for the Degree of Doctor of Philosophy  in 
Environmental Engineering 

 

 
By 
 

Zeren Jamal Ghafour 
 

 

 
Supervised By 

 
Dr. Rafea H. Al – Suhaili 

Professor 
Dr. Ako R. Hama  

Asst. Professor 

 
 
 
 
 
 

Rajab 1441 AH  12 Rashama  2719 KR March 2020 AD  
[...]
of the DWWTUs that have a minim cost. Sensitivity analysis was 
done by changing the population number NP for different PCO 
locations to find the stable solution. 

g. A preliminary design of the DWWTUs were done and a location was 
suggested for the sludge drying beds in the city using GIS map. 
 

 

 

 



Chapter One                                                                                                   Introduction 
 
 

(6) 
 

1.5 The Novelty of the Work: 
The novelty of this research could be categorized as in below:  

1. In this research, a new optimization model with an original objective 
function was developed that coupled a matrix GA and GIS to find the 
best locations and sizes of the DWWTUs.  

2. The size of the transportation array that used in the GA model is large 
and it is a first time that such matrix scale to be used in GA.   

3. Moreover, the crossover method in the mating process was done by 
column to satisfy the constraint and the process was coded in Matlab 
program.  

4. In addition, GIS – Network Analysis OD Matrix tool is used for the first 
time in finding the best path rout of pipe networks. 

1.6 The Thesis Layout: 
The layout of the thesis divided into six chapters and two appendices (A 

and B).  Chapter one is the introduction chapter and chapter two is the 
literature review chapter which shows the previous works of other researchers 
related to optimization methods of wastewater treatment plants, reusing of 
wastewater and the sludge treatments. Chapter three is about the Theoretical 
Concepts of the work and it explains the applications of GIS, Transportation 
model and GA in solving the model. 

Chapter four consists of four major parts which are; (1) finding the 
suitable locations of the DWWTUs in the study area using GIS and AHP, (2) 
finding the optimum numbers and sizes of the DWWTUs to be reused for 
irrigating the green areas of the study area using transportation model and GA, 
(3) designing the dimensions of the treatment units and (4) treating the sludge 
that produced from each unit. Chapter five is related to Results and discussion. 
Chapter six is about the conclusion of the results and the recommendations for 
future work as well as the publications related to the study.   



 

 

 

 

 

 

 

 

CHAPTER TWO 

LITERATURE REVIEW 

 

 

 

 

 

 

 

 





Chapter Two                                                                                    Literature Review 
 
 

(7) 
 

Chapter Two 
Literature Review 

 

2.1 Introduction 
  Many studies have been done related to DWWTUs all over the world 
from many perspectives and some of the studies adopted the theoretical side 
and other researches implemented practical works. This chapter will focus on 
previous literatures related to cost optimization models of wastewater 
treatment units and reclaimed water conveying, using GIS in selecting suitable 
locations for the treatment unit locations, reusing of the treated wastewater 
researches, wastewater treatment technologies and sludge treatment methods. 
 
2.2 Wastewater in Sulaimania City 
 In Sulaimania City there is no wastewater treatment plant and the 
sewage is discharge directly to Qilyasan Stream through a number of sewer 
box outlets without treatment which causes many environmental pollutions.  
(Rasheed, 2017)  tested the wastewater flow from nine outlets and they found 
that the wastewater contains many contaminates such as heavy metals with 
concentrations exceeding the allowable limits of environmental regulations.  
The amount of BOD and COD that they found were (66.75 – 79.5) mg/L and 
(65 – 116) mg/L respectively. Another study in Sulaimania City was 
performed by (Amin, 2018)  to find the quality of the wastewater in three 
different places. The results showed that the BOD values ranged from (15 – 
58) mg/L and COD ranged from (10 -110) mg/L and regarding the TSS it was 
(84-284) mg/L. 

2.3 Wastewater Treatment  
Sewerage systems were developed to collect and remove wastewaters 

from the sources to a safe disposal point. The treatment system could be 
centralized or decentralized and in centralized treatment, it is required to 
transmit wastewater from a large area to one large treatment plant. While 
decentralization is defined as the gathering, treatment, and reuse of wastewater 
at or near its source of generation (Techobanoglous, 1998, p. 39).  

 
 
 

 



Chapter Two                                                                                    Literature Review 
 
 

(8) 
 

2.3.1 Decentralized Wastewater Treatment  
Many technologies used in DWWTUs, which depend on influent 

quality and effluent requirements. There are many benefits in using DWWTUs 
as they are economic, have flexibility of construction, operation and 
maintenance and the treated wastewater could be reused easily for many 
purposes. Decentralization has proceed from the needs of reclamation and 
cities expansion and most of the previous work suggests that it is more of a 
recent demand. Various researches were done to evaluate methods of 
treatments and reclaimed water reusing. (Singh, 2015) reviewed a list of 
implemented full-scale DWWTUs all over the world in terms of their 
technology and performance, area required and cost of construction, operation 
and maintenance. Four main types of DWW technologies were categorized; 
(1) natural treatment system, (2) aerobic treatment system, (3) anaerobic 
treatment system, and (4) combined (aerobic, anaerobic and natural) system. 
Examples for existing plants were given for each type and comparisons were 
made between them. It was found that natural method had low cost, low 
energy consuming, satisfied effluent quality but it requires large area and high 
hydraulic retention time (HRT).  Aerobic system was more efficient and needs 
less HRT, the starting time was (2 - 4) weeks, small footprint was required, no 
odor released, and small amount of produced sludge, but it needed high energy 
and high operation skills. The effluents from anaerobic system were not 
efficient, produce odor and it took (3 - 4) months to start up which was a long 
period. Meanwhile, (Shehabi, 2012) made an evaluation of existing centralized 
and decentralized wastewater treatment systems in California in terms of 
treatment and distribution processes, water reuse, energy recovery and gas 
emission from the treatment process.  The decentralized system consisted of 
septic tanks that used for 47–lots suburb subdivision of Stonehurst in Martinez 
City (California) with capacity of 5.7 m3 for each lot. The effluent from each 
septic tank was transported through sewer pipes of 5 cm diameter (gravity 
pipelines or pressurized pipelines) to a community treatment plant. The 
treatment plant consisted of; a recirculating sand filter, disinfection by ultra -
violet (UV), pumping units and dosing tank. The reclaimed water was 
conveyed to community soil absorption area of 10,000 m2 . Moreover, the 
treated wastewater used for irrigation using subsurface drip system for a small 
park. Desludging process were done each 5 years and the produced sludge 
were anaerobically digested and dewatered then disposed in landfills. The 
centralized treatment unit was utilized for 500,000 capita and conventional 
wastewater treatment was used. The results showed that the energy required 



Chapter Two                                                                                    Literature Review 
 
 

(9) 
 

for decentralized system operation is seven times more the energy required for 
centralized system. The DWWTU scheme was considered as low technology 
design as operation system required significant electricity. Moreover, 
concentrations of greenhouse gas emission expressed in CO2 emission was 
much higher in DWWTU because of the anaerobic reaction, which produces 
methane gas.  
 
2.3.2 Centralized Wastewater Treatment  

Centralized wastewater treatment, widely practiced in developed areas, 
involves transporting wastewater from large urban or industrial areas to a 
large capacity plant using a single network of sewers. (Arslan, , 2007) listed the 
existing urban UWWTPs in Turkey. Only 43 Governorate had WWTP out of 
81 and the number of plants that were operating was 129 WWTPs. Three of 
those plants were in big industrial areas. The effluents from the WWTP were 
discharged both into coastal water and into inland water or disposed over land. 
The study focused on four selected WWTPs and samples were taken from the 
influent and effluent of the plants to be analyzed and the performance of the 
plants were evaluated based on their capacity, treatment technique and 
discharge method and reusing potential. The treatment method of the first 
WWTP was activated sludge with treatment capacity of 1,350 m3/day and the 
second WWTP’s design was activated sludge followed by oxic and anoxic 
zones with a capacity of 100,000 m3/day. Both treatment plants discharged 
their flow into a river. The other two WWTPs had tertiary treatment systems 
with nitrogen and phosphorus removal and their capacities were 110,000 
m3/day and 227,000 m3/day. The effluents of the two WWTPs were 
discharged into the Black Sea and the Mediterranean Sea respectively. The 
results of the experiment analysis of the four WWTPs showed that the plants 
were operating efficiently in terms of percentage of removal of organic 
matters and sulfate. According to the National Irrigation Water Quality in 
Turkey for water reusing standards, the effluents from each plant in the study 
were evaluated and it was clear that none of the plants were suitable for 
irrigation because of fecal coliform’s values as there was no disinfection in the 
plants. The authors recommended to apply disinfection units in the treatment 
process to get suitable water for reusing for irrigation. 

(Al-Shammari, 2019) evaluated the performance of Jahar EA treatment 
plant in Kuwait with a capacity of 65,000 m3/day. The plant consists of 
equalization basin, grit removal chamber, 6 aeration tanks, 6 secondary 
clarifiers, chlorination and filtration.  The evaluation was done by taking 



Chapter Two                                                                                    Literature Review 
 
 

(10) 
 

weekly samples from the influent and effluent of the EA plant lines for a 
duration of 12 months to assess the quality of the treated wastewater. The 
samples were tested and the collected data were statically analyzed. The 
results showed that the plant had a high efficiency performance for the 
removal of BOD, COD and TSS with a percentages equal to 85%, 81% and 
86.3 % respectively. 
 
2.4 Land Suitability Selection Using GIS 

Site selections can be successfully achieved by decision analysis tool 
used in GIS. (Meinzinger, 2003) selected suitable locations to use Land 
Application Method for a treated sewage produced from a wastewater 
treatment plant in Christchurch City in New Zealand which had a flow of  
630,000 m3/day by using GIS. The nominated areas to be evaluated and 
analyzed using GIS were located in Christchurch City and three other 
neighboring regions. This method is very effective for water reusing for 
agricultural purposes. The selection was based on a number of factors which 
were; (1) social acceptability, (2) land use by using land cover database to 
specify areas where a land application for wastewater is possible , keeping 
residential areas far from the selected sites by applying a buffer layer of 150 m 
from the buildings , historic places were excluded and, transport distance from 
the site to the treatment plant  was considered as a critical factor in the ranking 
process,(3) soil ; soil types, depth (> 0.6 m was selected) and pH (5.5 – 8.3), 
(4) economic criteria, (5) climate,  (6) the land slope (in DEM map slope > 
35% was excluded), (7) environmental factors related to surface water 
pollution and groundwater table > 1m. The criteria above were weighted and 
introduced into the GIS. The results of the GIS were illustrated in a raster map 
showed the suitable lands for the application of the method. Additional 
selections were made from the selected suitable land results for areas > 
(16,000) ha, as a minimum requirement and in conclusion, four suitable lands 
were founded in the study area. 
          (Deepa, 2012) used GIS with AHP to build a multi -criterion model to 
find Cumulative Suitability Index (CSI) to select suitable locations for 
DWWTUs in Chennai City in India, the study area was 118 Km2. The authors 
selected six parameters (layers in GIS) for determination of suitable sites, 
which were: (1) land use (land availability), (2) population density, (3) soil 
type, (4) slope, (5) cost and (6) technology. The parameters were weighted by 
using AHP method and the results are shown in table (2.1).  
 



Chapter Two                                                                                    Literature Review 
 
 

(11) 
 

Table (2.1): The Weights of the Six Layers,   (Deepa, 2012) 
Layer Land Use Slope Population Soil Cost Technology 

Weight % 26 26 26 8 9 5 

In the GIS, each layer was ranked by using re-classification process. The 
weights of the parameters were used in the GIS model by using Weighted 
Overlying Analytical tool and the CSI was calculated by applying the formula 
below: 

CSI = [Weights (AHP) x Rank (GIS)]           (2.12) 

As a result the city was classified into three suitability levels: high potential 
21.707%, moderate potential 30.89% and law potential 47.40%. 

(Gemitzi, 2007) used GIS for siting areas for stabilization pond system 
(SP) to be used for treatment of wastewater of rural areas in 36 municipalities 
in Thrace (Northeast Greece), in which septic tanks were used to collect the 
sewage. The factors that considered in the selection methodology were; (1) 
environmental criteria, (2) land topography, slope of more than 5% was not 
taken , (3) land use which was classified into two types; non-forest areas, and 
grass areas while the remaining parts were dense forest areas which was 
rejected, (4) geological formation, the region was classified into aquifer and 
aquitard areas and the first class was excluded from the selection to prevent 
groundwater pollution, (5) distance from the SP units to the major rivers and 
lakes was equal to 500 m , (6) distance to the existing cities and villages was ≥ 
500 m to keep pollutant away from residents, (7) temperature, (8) existence of 
environmentally protected areas, (9) population ,(10) the distance to existing 
roads and railways from the SP system was equal to 300 m,  and (11) effluent 
characteristics. The factors mentioned above were applied into GIS software 
to analyze the variables. The results showed the suitable areas as Km2 and as a 
percentage of total municipality area and it was illustrated in a raster map. In 
conclusion, this method was fast, simple and effective to find the specific 
locations for the SP units. 

2.5 Optimization Models of Wastewater Treatment Systems 
Many optimization models are applied widely in decentralized 

wastewater systems to find minimum costs and get highest benefits from the 
reclaimed treated wastewater reusing. (Naik, 2014) developed an optimization 
model using GA to find optimum design arrangements of DWWTUs in terms 
of optimum locations and number of treatment units. The parameters that been 



Chapter Two                                                                                    Literature Review 
 
 

(12) 
 

considered in the objective function were; construction and operation costs of 
the treatment units, construction cost of the collection and reclamation pipes 
and cost of water lifting .The method consisted of dividing a particular area 
into grids of 16 cells in which the DWWTUs were located and connected to 
sewer collecting pipes in addition to the reclaimed water network. The model 
consisted of a number of algorithms which were road network, DWWTUs 
[...]
flow in the network should be within minimum and maximum allowable 
values, (3) environmental constraints (specify limit values for the parameters 
used to characterize river water quality), and (4) non-negativity and integrity 
constraints. The non – linear optimization model was solved by implementing 
a simulation annealing (SA) algorithm. The model was applied to three case 
studies each of them had same dimension (48.4 km × 28.0 km) and crossed by 
the same river with the same hydraulic and environmental characteristics. 
Each case had a different land elevation but they had the same population 
centers. Four Scenarios related to the constraint were applied. The results 
showed that the lowest cost was for the scenario of no constraint applied to the 
river water quality. The highest cost was for the case where the land was 
flatter than the other two case studies. 

 



Chapter Two                                                                                    Literature Review 
 
 

(22) 
 

2.6 Wastewater Reusing for Irrigation 
 Municipal wastewater reclamation and reuse effectively provides ways 

to solve water resource problems in barren and semi-barren regions and 
irrigation is the major reuse for reclaimed water. With developing in 
technology, wastewater may be treated to meet the most restricted quality 
requirements and be used for any purpose willingness such as drinking water 
supply (Chen, 2013). There are a number of regulations that should be followed 
when the treated wastewater used for irrigation to protect the environment and 
human health. The major concerns of reclaimed water are the constituents 
remaining after treatment. These constituents are classified as conventional 
and nonconventional parameters and emerging constituents. The conventional 
parameters are pH, BOD, TSS, nitrogen, phosphorus, and organisms. The non-
ordinary parameters are TDS, pesticides and refractory organics, surfactants, 
and metals (Qasim & Zhu, 2018).  

(Hatami, 2018) assessed the wastewater quality produced from the EA 
wastewater treatment plant in Bojnoord city to be reused for  agriculture and 
irrigation purposes. The parameters that measured were, EC, BOD, COD, 
TSS, VSS, TDS, SAR, and concentrations of sodium, magnesium, calcium, 
potassium and chloride.  The results showed that the percentage of removal of 
BOD and COD are 88% and 89% respectively. The efficiency of removal of 
TSS and VSS were > 85 %. According to the results of it was concluded that 
the effluent is suitable for irrigation and agricultural purposes. 

 (Barbagallo, 2012) evaluated and analyzed the treated wastewater that 
produced from different wastewater treatment plants WWTPs in Sicily in Italy 
to be reused for irrigation. The maximum irrigation area in Sicily was 180,000 
ha. The total number of WWTPs in the study area was 523 units, of which 259 
were actually in operation, 89 not in operation, 32 were discarded, 47 were 
under construction and 96 were just planned by the public administration. GIS 
was integrated to locate the WWTPs in the study area with all information 
regarding the treatment units. Moreover, the characteristics of the treated 
wastewater, data about irrigation areas and the required irrigation volume 
were applied.  The standards and restrictions of Italy’s regulations and WHO 
for unrestricted irrigation water quality specifically for chemical compounds 
and microbiological parameters were considered in the research. A number of 
WWTPs were selected for effluent reusing based on the criteria related to; (1) 
the population equivalent PE (based on organic load) of each plant, (2) the 
elevation difference between the WWTP’s location and the nearest irrigation 
district, and (3) the maximum distance from the plants to the irrigation 



Chapter Two                                                                                    Literature Review 
 
 

(23) 
 

districts based on the treated volume. The results showed that the total 
numbers of district irrigation areas were 24 out of 37 who were capable of 
receiving treated wastewater from 59 WWTPs. A quantitative microbial risk 
analysis was used for three WWTPs with different PE)to determine the 
numerical values of health risks. The study showed that the municipal treated 
wastewater could be used safely for irrigation of crops that eaten raw. The 
total amount of reusing water from the suitable WWTPs was 87 x 106 m3/yr 
while the water deficit was 65 x 106 m3/yr (water deficit = annual water 
required for irrigation – annual water released for irrigation).  

(Afferden, 2010) prepared parameters for utilizing DWWTUs for reusing 
purposes  in Lower Jordan Rift Valley area, which suffers from lack of water. 
The Jordanian Government was planning to utilize the treated wastewater for 
reusing. The authors forecasted the population of the cities that located in the 
study areas based on real data for population census from 1994 to 2004 and 
the population growth rate was considered uniform with a constant rate equal 
to 2.5%. Moreover, the study area was classified into two categories: (1) rural 
area for communities of population less than 5000 capita and (2) urban areas 
for communities that having population of more than 5000 capita. Data related 
to wastewater flow per capita was not available in Jordan. Therefore, the 
calculation of wastewater flow amount was based on the daily water demand 
per capita multiplied by a return factor of 0.825. The degree of connection of 
the flow produced from the community to the existing WWTP (13 treatment 
units) in the study areas were calculated from actual load of the treatment 
units and it was found that 75% of the urban area was connected with sewer 
network and only 5% of the rural area had sewer network. Therefore, the 
recommendation was to install DWWTUs in rural areas and the reclaimed 
water should meet the restrictions of Jordanian limitations.  

(Adewumi, 2016) presented basic information about wastewater reusing 
and they showed many examples of reusing projects in 30 countries all over 
the world. They displayed the treatment level of each example and the reusing 
applications, which were mostly for irrigation, toilet flushing, industrial uses 
and for groundwater recharging. Moreover, treatment plant type was specified 
based on the reusing application and effluent required quality. The authors 
present the sanitation situation in Nigeria, which was very poor as there was 
only one industrial treatment plant in the northern part of the country. Most of 
Nigerian cities discharged untreated wastewater into water bodies, which were 
extremely polluted. 

 



Chapter Two                                                                                    Literature Review 
 
 

(24) 
 

2.7 Wastewater Sludge  
Sludge produced from wastewater treatment plants disturbs 

communities and it is a source of environmental contamination of the existing 
of various contaminations.  Innovative and effective sludge treatment passages 
are fundamental for the clean and protected environment disposal (Abdul 
Raheem, 2017).  Sludge handling and disposal includes collection, transporting, 
processing of the sludge to convert to a suitable form for disposal and final 
disposal of sludge. Moreover, the produced sludge could be reused in 
composting, energy recovery or even as a construction material. (Kelessidis, 
2011) outlined the current situation and discussed future vision for sludge 
treatment and disposal in European Union (EU) countries based on available 
European Commission and Eurostat reports. The study showed that sludge 
management issued a big challenge in Europe. They mentioned that there are 
three main types of sludge treatment methods used in European countries; 
stabilization, conditioning and dewatering. The most common type of sludge 
treatment was sludge stabilization (aerobic and anaerobic digestion). 
Moreover, the common sludge disposal methods in EU were: agricultural uses 
for composting, incineration and landfills. In some EU countries it is not 
allowed to use landfills for their sludge disposal and they were forced to select 
between agricultural use and incineration.  According to the research, it was 
expected that the percentage of bio-solids reuse in lands would reach 50 % by 
2020 in EU. Based on reports it was realized that the percentage of landfilling 
decreased from 33% to 15 %, while incinerating sludge was increased from 
11% to 21% and the reusing rate for agricultural utilization and composting 
increased by rate of 12.5%. 

(Radaideh, 2010) collected a range of activated digested sludge samples 
from two different full scale municipal wastewater treatment plants in Jordan. 
One of the plants consisted of two EA tanks and the other plant consisted of a 
trickling filter followed by a conventional activated sludge processes.  
Moreover, two-lab scale digested sludge tanks were also used and samples 
were taken from there as well. One of the tanks used aerobic/anoxic digested 
EA and the other used anaerobic digestion. Comparisons were made between 
all samples (for the two full scale plants and for the two lab scale tanks) after 
30 days of digestions. The following parameters were measured; (1) % of 
removal of volatile solid, (2) SVI and (3) CST. The results showed that the 
percentage of volatile removal of the aerobic digested for both lab scale and 
real plants were higher than the anaerobic digested sludge. The SVI and the 
CST were higher in the anaerobic digested sludge for both the real plant and 



Chapter Two                                                                                    Literature Review 
 
 

(25) 
 

the lab tank. The sludge drainability time through lab sand drying beds for 
both aerobic and anaerobic digested sludge were measured and the results for 
the EA digested sludge gave better results. 

( Al-Muzaini, 2003) evaluated the performance of the sludge sand drying 
beds that used for dewatering the produced sludge of a wastewater treatment 
plant in Kuwait (Jahrah). The influent wastewater was from many sources 
such as; domestic, industrial sectors, petroleum stations, and car garages.  The 
treatment plant had three large drying beds and each bed was divided into 
further 10 cells.  The sand layer was 40 cm thick placed over 20 cm graded 
gravel.  A network of pipes used to collect the percolated sludge through sand 
and gravel layers.  The sludge dried in 9 days in summer and in 15 days in 
winter produces a cake of up to 40% solids. Samples were collected on 
monthly bases from the drying beds for a period of one year and  
bacteriological tests were done such as; total coliform, fecal coliform and 
salmonella. The results of the bacteriological test were very low and that 
indicated the effectiveness of the treatment to produce a good sludge quality. 
Moreover, the author also focused on another point related to the amount of 
produced daily sludge, which was 278 m3/d, and that value was very high in 
compare to other plants all over the world and that was because of the hot 
weather of Kuwait.  

(Radaidah, 2011) modified a sludge sand drying bed of Central Irbid 
Wastewater Treatment plant in Jordan by applying concentrated solar energy. 
The solar energy was used to heat water that was passed through a galvanized 
pipe network, which was installed at the bottom of the drying bed. The sludge 
in the modified drying bed was heated and samples were taken regularly from 
both modified and non-modified beds for a period of 18 months. The mean 
annual temperature of the atmosphere was taken to be 18 ˚C.  Physical, 
chemical and biological analyses for both sample types were done. The results 
showed that when using the modified drying bed, the time required for 
dewatering was decreased by 60 %. Moreover, for the heated drying bed the 
microbiological contents of the sludge were decreased and for some pathogens 
100 % removal were obtained. In addition, the results showed that pathogen 
content of the dried sludge of the heated drying bed had no risk on public 
health. In conclusion, the produced sludge from the modified drying bed had 
properties better than the conventional type in terms of pathogenic and organic 
content and that make it suitable to be used for land application practices. 

 
 



Chapter Two                                                                                    Literature Review 
 
 

(26) 
 

2.8 Summary 
This chapter of review of literature was performed to identify the main 

aspects related to DWWTUs during the last decades in terms of design, 
reusing the treated water for irrigations, selecting the best locations and 
finding optimum sizes using different optimization models. The review covers 
many prospects and the main findings were;  

1. From the limited studies regarding the wastewater quality in 
Sulaimania City a basic idea was conducted. The available study 
covered some places in the city and it focused mainly on the 
discharge outlet points. 

2. Different methods were adopted in using optimization methods 
for minimizing the cost of construction and operations of the 
treatment units, pumping and conveying pipes. The models that 
used were; GA, net benefit value (NBV) model, Multi objective 
optimization model, statistical model using data from existing 
treatment plants , and  models using adaptive GA. 

3. Using GIS and AHP with different suitability criterion related to 
social, economic and technical aspects. Moreover, many 
restriction layers were used to find the best locations of the 
DWWTUs. 

4. The evaluation of treated wastewater, specialty from EA plants,  
for reusing was done in terms of the water quality for irrigation 
and that was by measuring parameters such as; , BOD, COD, 
TSS, VSS, TDS and SAR. It was found that the effluent was 
suitable for irrigation and agricultural purposes. Moreover, some 
researches focused on assessing the available amount of 
wastewater in order to get benefit from the reclaimed water 
quantities. 

5. To evaluate the performance sludge drying beds that used for 
dewatering the produced sludge from WWTP, samples were 
taking on monthly bases for a period of one year and 
bacteriological tests were done and the results showed that the 
sludge had a good quality. While other researches focused on the 
design parameters and modified methods to enhance the 
dewatering value and pathogenic removals.  

 
 



 

 

 

 

 

 

 

 

CHAPTER THREE 

THEORETICAL CONCEPTS 

 

 

 

 

 

 

 

 





Chapter Three                                                                                        Theoretical Concepts  
 
 

(27) 
 

Chapter Three 
 Theoretical Concepts  

  

3.1 Introduction 
 This chapter describes the theoretical background of this research 
related to utilizing DWWTUs in a city and using the treated wastewater 
(reclaimed water) for irrigation. The first step in this research is to find the 
optimum locations of the DWWTUs inside the study area using Multi – 
Criteria Decision Model (MCDM). Moreover, based on the main objectives of 
this study, the cost equation of the DWWTUs and the conveying piping 
system costs of the reclaimed water that used for irrigation will be found. A 
transportation model is developed and GA in a matrix form is used to find the 
optimum amount of treated wastewater from each DWWTU to be reused for 
irrigation. The green areas could be irrigated from more than one DWWTU 
and the optimum solution will specify the source of water of each green area. 
Furthermore, GIS network analysis model is used to find the optimum pipe 
lengths and destination of the reclaimed water. 

The selected DWWTUs type are extended aeration package plant (EA) 
which is recommended for small residential communities (Eddy, 2014, p. 1081). 
Drying beds are also used for the disposal of the digested sludge that produced 
from the DWWTUs.  In the following sections the details of the optimization 